No drawings found.
* Last version maybe changed.

Frame And Body Assembly 398-7290 KIT-GUARD(Caterpillar 330F mobile hyd power unit)

Part NO. 398-7290
Name KIT-GUARD
Section Frame And Body
Modifier -FALLING OBJECT
SNP YCA IESCN SEBP75940423
Updated 2018-09-24
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Caterpillar-Aftermarket.com have excellent quality Guarantee.

CAT 330F Frame And Body 398-7290 Assembly

398-7290 KIT-GUARD -FALLING Object , S/N XAA1-UP; YCA1-UP, Field Replacement Order @484-7816 @
Model: Caterpillar 330F
Catalog: Mobile Hyd Power Unit
Section: Frame And Body

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
6V-7357 6V-7357 Bolt M6X1X25-MM M 8 N
8T-4136 8T-4136 Bolt M10X1.5X25-MM M 4 N
7Y-0623 7Y-0623 Locknut M16X2-THD M 2 N
8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 4 N
8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 4 N
8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 8 N
8T-4908 8T-4908 Bolt M8X1.25X25-MM M 6 N
095-1207 095-1207 Nut M12X1.75-THD M 4 N
9X-6165 9X-6165 Washer 6.5X22X2.5-MM THK 2 N
9X-8256 9X-8256 Washer 6.6X12X2-MM THK 6 N
9X-8257 9X-8257 Washer 17.5X30X3.5-MM THK 2 N
298-4195 298-4195 FILM-CERTIFICATION OPS GUARD, Read OMM, ENGLISH 1 N
219-0305 219-0305 FILM-WARNING NO WELD, NO DRILL, Read OMM 1 N
8T-4132 8T-4132 Nut M16X2-THD M 1 N
8T-4133 8T-4133 Nut M10X1.5-THD M 8 N
9R-2672 9R-2672 BOSS-THREADED M10X1.5X120-MM M 1 N
201-4534 201-4534 Bolt M16X2X26-MM M 2 N
172-5291 172-5291 Screw M10X1.5X30-MM M 8 N
342-3723 342-3723 Spring AS-GAS FRONT Window GUARD 2 N
8T-3612 8T-3612 NUT-WELD M8X1.25-THD M 3 N
7X-2475 7X-2475 Bolt M16X2X130-MM M 4 N
8T-4137 8T-4137 Bolt M10X1.5X20-MM M 4 N
8T-3490 8T-3490 NUT-WELD M10X1.5-THD M 8 N
298-4196 298-4196 FILM-CERTIFICATION OPS GUARD, Read OMM 1 N
7X-0515 7X-0515 WASHER-HARD 17X35X5-MM THK 4 N
5C-7261 5C-7261 Nut M8X1.25-THD M 4 N
8T-4200 8T-4200 Bolt M8X1.25X16-MM M 8 N
6I-5342 6I-5342 Nut M8X1.25-THD M 4 N
8T-4191 8T-4191 Bolt M10X1.5X16-MM M 4 N
223-9818 223-9818 FILM-INSTRUCTION WINDOW CLEANING, Read OMM 1 N
186-4603 186-4603 Harness AS-CONTROL ENGINE, Pump CONTROL Y 2 N
8T-4193 8T-4193 Bolt M16X2X50-MM M 1 N
S: YCA / YCA (1 ~ 99999)
: (EACH INCLUDES) : : Above Parts Are Part OF Group 316-8831) : : : Above Parts Are Part OF Group 334-6390) : : : Above Parts Are Part OF Group 357-4102) : : : Above Parts Are Part OF Group 105-2169) : : : Above Parts Are Part OF Group 334-6428) : : : Above Parts Are Part OF Group 319-1198) : : : Above Parts Are Part OF Group 327-6553) : M: Metric Part Y: Separate Illustration

*Assembly 398-7290 KIT-GUARD Suitable for 330F Mobile Hyd Power Unit Frame And Body
*Original 398-7290 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 398-7290 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Caterpillar-Aftermarket.com have professional services.

Caterpillar-Aftermarket.com global.